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Test Report Verification

HUIZHOU FORYOU GENERAL ELECTRONICS CO.,LTD.

ﬁgglrlé:;r_n: North Shangxia Road, Dongjiang Hi-tech Industry Park, Huizhou,
) Guangdong Province, 516005, P R China
HUIZHOU FORYOU GENERAL ELECTRONICS CO.,LTD.
Manufacturer : . - i
Address: North Shangxia Road, Dongjiang H|-.tech Industry Park, Huizhou,
' Guangdong Province, 516005, P R China
E.UT: Car Multimedia Player

Model Number:

VX7022

Additional Model:

VX4012; DMX5022

Note: The three models have the same technical construction
including circuit diagram, PCB Layout, components and component
layout, all electrical construction and mechanical construction,
except the different model name, print silk. And, the “VX7022”
with all functions and lineout output level is 6Vrms; the “\VX4022”
without GPS function and lineout output level is 6Vrms; the
“DMX5022” without DVD function.

Power Supply: DC 12V
Test Voltage: DC 12V
Trade Name: JENSEN Serial No.: -

Date of Receipt:

March 17, 2015 Date of Test: %"’:‘Lrgh 17~ April 02,

Test Specification:

FCC Rules and Regulations Part 15 Subpart C:2014
ANSI C63.10:2013

Test Result:

The device described above is tested by EST Technology Co., Ltd..
The measurement results were contained in this test report and EST
Technology Co., Ltd. was assumed full responsibility for the

accuracy and completeness of these measuremen report

SAE

Co., Ltd.

Prepared by:

AA

Ada / Assistant

Tested by: Approved by:

st

Tony.Tang/ Engineer IcemanHu / Manager

Other Aspects:
None.

Abbreviations: OK/P=passed

fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products ,It is not permitted

to be duplicated in extracts without written approval of EST Technology Co., Ltd.
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1. GENERAL INFORMATION

1.1. Description of Device (EUT)

Product Name Car Multimedia Player

Model Number : VX7022

FCCID : VIP-VX7022

Operation frequency  : 2402MHz~2480MHz

Number of channel 2 79

Antenna . Internal antenna, 0 dBi gain
Modulation . FHSS (GFSK, n/4-DQPSK, 8-DPSK)
Sample Type . Prototype production

EST Technology Co., Ltd Report No.ESTE-R1504001 Page 5 of 105
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2. SUMMARY OF TEST

2.1. Summary of test result

Description of Test Item Standard Results
. FCC Part 15: 15.247(b)(1)
Maximum Peak Output Power DA 00-705 PASS
. FCC Part 15: 15.215
20dB Bandwidth DA 00-705 PASS
. . FCC Part 15: 15.247(a)(1)
Carrier Frequency Separation DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Number Of Hopping Channel DA 00-705 PASS
. FCC Part 15: 15.247(a)(1)(iii)
Dwell Time DA 00-705 PASS
FCC Part 15: 15.209
. . FCC Part 15: 15.247(d)
Radiated Emission ANSI C63.10: 2013 PASS
DA 00-705
. FCC Part 15: 15.247(d)
Band Edge Compliance DA 00-705 PASS
FCC Part 15: 15.207
Power Line Conducted Emissions ANSI C63.4: 2003 N/A
DA 00-705
Antenna requirement FCC Part 15: 15.203 PASS

EST Technology Co., Ltd

Report No. ESTE-R1504001
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2.2. Test Facilities

EMC Lab : Certificated by CNAL, CHINA
Registration No.: L5288
Date of registration: November 13, 2014

Certificated by FCC, USA
Registration No.: 989591
Date of registration: November 20, 2013

Certificated by Industry Canada
Registration No.: 46405-9405

Test Side Number: 9405A-1

Date of registration: January 03, 2013

Certificated by VCCI, Japan
Registration No.: R-3663 & C-4103
Date of registration: July 25, 2011

Certificated by TUV Rheinland, Germany
Registration No.: UA 50195514 0001
Date of registration: January 07, 2011

Certificated by TUV/PS, Shenzhen
Registration No.: SCN1017
Date of registration: January 27, 2011

Certificated by Intertek ETL SEMKO
Registration No.: 2011-RTL-L1-18
Date of registration: April 28, 2011

Certificated by Siemic, Inc.
Registration No.: SLCN021
Date of registration: November 8, 2011

Certificated by Nemko, Hong Kong

Registration No.: 175193
Date of registration: May 4, 2011

Name of Firm : EST Technology Co., Ltd.

Site Location : San Tun Management Zone, Houjie Town, Dongguan,
Guangdong, China

EST Technology Co., Ltd Report No.ESTE-R1504001 Page 7 of 105
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2.3. Measurement uncertainty

Test Item Uncertainty
Uncertainty for Conduction emission test 2.54dB
Uncertainty for Radiation Emission test 362
(30MHz-1GHz) '
Uncertainty for Radiation Emission test 486
(1GHz to 18GHz) '
Uncertainty for radio frequency 7%x10-8
Uncertainty for conducted RF Power 0.20dB
Uncertainty for Power density test 0.26dB

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence
level using a coverage factor of k=2.

2.4. Assistant equipment used for test

2.4.1. N/A

2.5. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 (or 1.5) meter high
above ground. EUT was be set into BT test mode by software before test.

DC Mains

EUT

(EUT: Car Multimedia Player)

EST Technology Co., Ltd

Report No. ESTE-R1504001
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2.6. Test mode

The test software was used to control EUT work in Continuous TX mode, and select
test channel, wireless mode

Mode Channel Frequency

Low 2402MHz

GFSK Middle 2441MHz

High 2480MHz

Low 2402MHz

8-DPSK Middle 2441MHz

High 2480MHz

2.7. Channel List for Bluetooth
Channel Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
No. (MHZ2) No. (MHZ2) No. (MHZ2) No. (MHZ2)
1 2402 2 2403 3 2404 4 2405
5 2406 6 2407 7 2408 8 2409
9 2410 10 2411 11 2412 12 2413
13 2414 14 2415 15 2416 16 2417
17 2418 18 2419 19 2420 20 2421
21 2422 22 2423 23 2424 24 2425
25 2426 26 2427 27 2428 28 2429
29 2430 30 2431 31 2432 32 2433
33 2434 34 2435 35 2436 36 2437
37 2438 38 2439 39 2440 40 2441
41 2442 42 2443 43 2444 44 2445
45 2446 46 2447 47 2448 48 2449
49 2450 50 2451 51 2452 52 2453
53 2454 54 2455 55 2456 56 2457
57 2458 58 2459 59 2460 60 2461
61 2462 62 2463 63 2464 64 2465
65 2466 66 2467 67 2468 68 2469
69 2470 70 2471 71 2472 72 2473
73 2474 74 2475 75 2476 76 2477
77 2478 78 2479 79 2480 - -

EST Technology Co., Ltd

Report No. ESTE-R1504001
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2.8. Test Equipment

2.8.1. For conducted emission test

Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz ESHS30 832354 June,28,14 |1 Year
Artificial Mains Networ |Rohde & Schwarz ENV216 101260 June,28,14 |1 Year
Pulse Limiter Rohde & Schwarz ESH3-72 101100 June,28,14 |1 Year
2.8.2. For radiated emission test(30-1000MHz)
Equipment Manufacturer Model No. Serial No. |Last Cal. |Next Cal.
EMI Test Receiver Rohde & Schwarz |[ESVS10 100004 June,28,14 |1 Year
Spectrum Analyzer Agilent E4411B ;/IY5014069 June.28,14 |1 Year
Bilog Antenna Teseq CBL 6111D |27090 June,28,14 |1 Year
Signal Amplifier Agilent 310N 187037 June,28,14 |1 Year
2.8.3. For radiated emission test(above 1GHz)
Equipment Manufacturer Model No. Serial No. Last Cal.  [Next Cal.
Horn Antenna SCHWARZBECK |BBHA 9120 D|BBHA9120D1

002 June,28,14 |1 Year
Signal Amplifier SCHWARZBECK (BBV9718 9718-212 June,28,14 |1 Year
Spectrum Analyzer Agilent E4408B MY44211139 |June,28,14 |1 Year

EST Technology Co., Ltd

Report No. ESTE-R1504001
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3. MAXIMUM PEAK OUTPUT POWER

3.1. Limit

For frequency hopping systems operating in the 2400-2483.5 MHz band employing at
least 75 non-overlapping hopping channels, and all frequency hopping systems in the
5725-5850 MHz band: 1 watt. For all other frequency hopping systems in the

2400-2483.5 MHz band: 0.125 watts, the e.i.r.p shall not exceed 4W

3.2. Test Procedure

The transmitter output (antenna port) was connected to the spectrum analyzer

3.3. Test Result

EUT: Car Multimedia Player
M/N: VX7022
Test date: 2015-03-25  |Test site: RF site Tested by: Tony Tang
Limit
Freq Result Margin
Mode | MHz) (dBm) (dB)
dBm w
2402 -2.010 30.00 1 32.020
GFSK 2441 1.674 30.00 1 28.326
2480 -0.573 30.00 1 30.573
2402 -2.576 21.00 0.125 23.576
8-DPSK 2441 1.220 21.00 0.125 19.780
2480 -1.052 21.00 0.125 22.052
Conclusion: PASS

EST Technology Co., Ltd

Report No. ESTE-R1504001
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3.4. Test Data

GFSK 2402 MHz

= L Freg/Channel
Mkrl 2.401719 GHz

Eee;io dBm Atten 20 dB -2.01 dBm Center Freq
2.40200000 GHz
Log =

10
dB/ Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)

GFSK 2441 MHz

Freg/Channel
Mkrl 2.440738 GHz

E:; EO dBm Atten 20 dB 1.674 dBm_ e
2.44100000 GHz
Log -

10
dB/ Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 7.5 MHz
#Res BW 3 MHz VBW 3 MHz (401 pts)

EST Technology Co., Ltd Report No.ESTE-R1504001 Page 12 of 105
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GFSK 2480 MHz
3 Agilent
Ref 10 dBm Atten 20 dB

Peak

Log

10
dB/

Center 2.48 GHz
#Res BW 3 MHz

VBW 3 MHz

Mkrl 2.479869 GHz
-0.573 dBm

Span 7.5 MHz
Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1504001
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8-DPSK 2402 MHz

3% Agilent Freg/Channel
Mkrl 2.401925 GHz

E:; EO dBm Atten 20 dB -2.576 dBm Center Freq
2.40200000 GHz
Log -

10
4B/ Start Freq
2.39825000 GHz

Stop Freq
2.40575000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 7.5 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)

8-DPSK 2441 MHz

== Agilent Freg/Channel
Mkrl 2.440925 GHz

E:;;O dBm Atten 20 dB 1.22 dBm Center Freq
2.44100000 GHz
Log ————————

10
4B/ Start Freq
2.43725000 GHz

Stop Freq
2.44475000 GHz

CF Step
750.000000 kHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.441 GHz Span 7.5 MHz
#Res BW 3 MHz VBW 3 MHz Sweep 5 ms (401 pts)

EST Technology Co., Ltd Report No.ESTE-R1504001 Page 14 of 105
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8-DPSK 2480 MHz
3 Agilent
Ref 10 dBm Atten 20 dB

Peak

Log

10
dB/

Center 2.48 GHz
#Res BW 3 MHz

VBW 3 MHz

Mkrl 2.480000 GHz
-1.052 dBm

Span 7.5 MHz
Sweep 5 ms (401 pts)

Freg/Channel

Center Freq
2.48000000 GHz

Start Freq
2.47625000 GHz

Stop Freq
2.48375000 GHz

CF Step
750.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

EST Technology Co., Ltd

Report No. ESTE-R1504001
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4. 20 DB BANDWIDTH

4.1. Limit

Intentional radiators operating under the alternative provisions to the general emission
limits, as contained in 88 15.217 through 15.257 and in Subpart E of this part, must be
designed to ensure that the 20 dB bandwidth of the emission, or whatever bandwidth may
otherwise be specified in the specific rule section under which the equipment operates, is
contained within the frequency band designated in the rule section under which the
equipment is operated.

4.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The bandwidth
of the fundamental frequency was measured by spectrum analyzer with 30kHz RBW and
100kHz VBW. The 20dB bandwidth is defined as the total spectrum the power of which
is higher than peak power minus 20dB.

4.3. Test Result

EUT: Car Multimedia Player
M/N: VX7022

Test date: 2015-03-25

Test site: RF site

Tested by: Tony Tang

Mode (I\F/lrlﬁlcl) 20dB ('I?/la:_r;j)w dth Limit (kHz) | Conclusion
2402 0.831 / PASS
GFSK 2441 0.831 / PASS
2480 0.831 / PASS
2402 1.173 / PASS
8-DPSK 2441 1.174 / PASS
2480 1.172 / PASS

EST Technology Co., Ltd

Report No. ESTE-R1504001
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4.4, Test Data

GFSK 2402MHz

- Agilent

e A

Ch Freq 2.402 GHz Trig Free Center Freq

Occupied Bandwidth I B 20200000 GHz

Start Freq
2.40050000 GHz
Ref 10 dBm Atten 20 dB _—
#peak Stop Freq
Log 2.40350000 GHz
10 >
dB/ CF Step
300.000000 kHz
Auto Mar
Freq Offset
Center 2.402 GHz SYTEIT] 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz
Occupied Bandwidth S AR >ional Track

On Off
-20.00 dB | [JNE—

831.5773 kHz x dB

-5.652 kHz
830.550 kHz

Transmit Freq Error
x dB Bandwidth

- Agilent

L

Ch Freq 2.441 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.44100000 GHz
Start Freq
2.43950000 GHz
Ref 10 dBm Atten 20 dB ———
#Peak Stop Freq
Log 2.44250000 GHz
10 > |
ds/ CF Step
300.000000 kHz
Auto Mar
Freq Offset
Center 2.441 GHz SIEUReRYsvd  0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz e
Occupied Bandwidth Occ B % Pur  90.00 % [NECHRnS

On Off
-20.00 dB E—

830.7477 kHz xdB

Transmit Freq Error -4.385 kHz
831.335 kHz

x dB Bandwidth

EST Technology Co., Ltd Report No. ESTE-R1504001
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GFSK 2480MHz
b JEUEEE
Ch Freq 2.48 GHz Trig Free Center Freq
Oceupied Bandwidth I ;000000 GHe
Start Freq
2.47850000 GHz
Ref 10 dBm Atten 20 dB —
#Peak Stop Freq
2.48150000 GHz
CF Step
300.000000 kHz
Auto Mar
Freq Offset
Center 2.48 GHz Span 3 MHz 0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz [
Occupied Bandwidth OccBW % Pur  99.00 % (IEERESAS
-20.00 dB S 1

831.0844 kHz xdB

Transmit Freq Error -4.738 kHz
x dB Bandwidth 830.768 kHz

EST Technology Co., Ltd Report No. ESTE-R1504001 Page 18 of 105
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8-DPSK 2402MHz

_ﬂ Al Freg/Channel

Ch Freq 2.402 GHz Trig Free Center Freq
Occupied Bandwidth _- 2.40200000 GHz
Start Freq
2.40050000 GHz
Ref 10 dBm Atten 20 dB —_—
#Peak Stop Freq
Log 2.40350000 GHz
10 —
dB/ CF Step
300.000000 kHz
Auto Man
Freq Offset
Center 2.402 GHz S{ElRegYsvd  0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz =
- - Signal Track
Occupied Bandwidth Occ BW 9% Pwr  99.00 9% | off

1.1023 MHz xdB  -20.00 dB

Transmit Freq Error -5.980 kHz
x dB Bandwidth 1.173 MHz

8-DPSK 2441MHz

_" St Freg/Channel

Ch Freq 2.441 GHz Trig Free Center Freq
Occupied Bandwidth I - 000006H:
Start Freq
2.43950000 GHz
Ref 10 dBm Atten 20 dB —
#Peak Stop Freq
Log 2.44250000 GHz
10 —
dB/ CF Step
300.000000 kHz
Auto Man
Freq Offset
Center 2.441 GHz SIEuReAY ¥4  0.00000000 Hz
#Res BW 30 kHz #VBW 100 kHz —
Occupied Bandwidth Occ BW % Pwr 99.00 % OnS|gnaI Tra%<ff
1.1008 MHz xdB  -20.00 dB ||/ E—
Transmit Freq Error -4.928 kHz
x dB Bandwidth 1.174 MHz
EST Technology Co., Ltd Report No. ESTE-R1504001 Page 19 of 105
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8-DPSK 2480MHz

= Agilent

Freg/Channel
I

Trig Free

Ch Freq 2.48 GHz
Occupied Bandwidth

Ref 10 dBm Atten 20 dB
#Peak

Log

10

dB/

Center 2.48 GHz

#Res BW 30 kHz

Occupied Bandwidth
1.1011 MHz

Transmit Freq Error -5.409 kHz
x dB Bandwidth 1.172 MHz

#VBW 100 kHz

Occ BW % Pwr

Center Freq
2.48000000 GHz

Start Freq
2.47850000 GHz

Stop Freq
2.48150000 GHz

CF Step
300.000000 kHz

Auto Man

Freq Offset
S{ElRegYsvd  0.00000000 Hz

Signal Track

99.00 % on off

-20.00 dB

EST Technology Co., Ltd

Report No. ESTE-R1504001
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5. CARRIER FREQUENCY SEPARATION

5.1. Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a
minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.
Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may
have hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the
20 dB bandwidth of the hopping channel, whichever is greater, provided the systems
operate with an output power no greater than 125 mW

5.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The carrier
frequency was measured by spectrum analyzer with 100kHz RBW and 100kHz VBW.

5.3. Test Result

EUT: Car Multimedia Player
M/N: VX7022

Test date: 2015-03-25

Test site: RF site

Tested by: Tony Tang

Channel
Mode Channel | separation Limit Conclusion

(MHz)

Low CH 1.006 0.831 MHz PASS

GFSK Mid CH 1.006 0.831 MHz PASS

High CH 1.000 0.831 MHz PASS

LowCH | 1.006 > 2/3 of the 20dB Bandwidth or PASS

8-DPSK Mid CH 1.006 25[kHz]( whichever is greater) PASS

HighCH |  1.006 g PASS

EST Technology Co., Ltd

Report No. ESTE-R1504001
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5.4. Test Data

GFSK
Low Channel

== Agilent Freg/Channel
Mkrl A 1.00625 MHz

Egl;lio dBm Atten 20 dB 0.121 dB Center Freq

2.40250000 GHz
Log —_—

10
dB/ Start Freq
M/ 2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz
Auo  Man

Freq Offset
0.00000000 Hz

Signal Track
Oon Off

Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)

Mid Channel

= Agilent Freg/Channel
Mkrl A 1.00625 MHz

Eggio dBm Atten 20 dB -0.076 dB Center Freq

iR 2.44150000 GHz

Log
10

4B/ V‘/ Start Freq
2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz
Auto  Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off
Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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High Channel

3 Agilent ‘ Freg/Channel

Mkrl A 1.00000 MHz

IF;gfaliO dBm Atten 20 dB 0.064 dB Center Freq
2.47950000 GHz

Log I——

10
Start Freq

2.47825000 GHz

dB/

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.479 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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8-DPSK
Low Channel

3= Agilent Freg/Channel
Mkrl A 1.00625 MHz

Ref 10 dBm Atten 20 dB -0.096 dB

Center Freq

Peak 2.40250000 GHz
Log ly

10
dB/ Start Freq
\/ 2.40125000 GHz

Stop Freq
2.40375000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.402 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)

Mid Channel
Z Agilent H Freg/Channel
Mkrl A 1.00625 MHz
Ref 10 dBm Atten 20 dB -0.068 dB Center Freq

Peak 2.44150000 GHz
Log

10
dB/ Start Freq
v/l 2.44025000 GHz

Stop Freq
2.44275000 GHz

CF Step
250.000000 kHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off

Center 2.442 GHz Span 2.5 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5 ms (401 pts)
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== Agilent

Ref 10 dBm
Peak

Log

10

dB/

Atten 20 dB

Center 2.479 GHz
#Res BW 100 kHz

VBW 100 kHz

High Channel

Freg/Channel
Mkrl A 1.00625 MHz

0.026 d& Center Freq

2.47950000 GHz

Start Freq
2.47825000 GHz

Stop Freq
2.48075000 GHz

CF Step
250.000000 kHz
Auto Mar

Freq Offset
0.00000000 Hz

Signal Track
On Off

Span 2.5 MHz
Sweep 5 ms (401 pts)
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6. NUMBER OF HOPPING CHANNEL

6.1. Limit

Frequency hopping systems in the 2400-2483.5 MHz band shall use at least 15 channels

6.2. Test Procedure

The transmitter output was coupled to a spectrum analyzer via a antenna. The number of
hopping channel was measured by spectrum analyzer with 300kHz RBW and 300kHz

VBW.
6.3. Test Result

EUT: Car Multimedia Player

M/N:  VX7022
Test date: 2015-03-25 Test site: RF site Tested by: Tony.Tang
Mode Number of hopping channel Limit Conclusion
GFSK 79 >15 PASS
8-DPSK 79 >15 PASS

EST Technology Co., Ltd
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6.4. Test Data

GFSK

- Agilent

Ref 10 dBm
Peak

Log

10

dB/

Start 2.4 GHz
#Res BW 300 kHz

Agilent

Ref 10 dBm

Start 2.429 GHz
#Res BW 300 kHz

Agilent

Ref 10 dBm
Peak

2 VY

Start 2.459 GHz

#Res BW 300 kHz

‘ Freg/Channel

Atten 20 dB Center Freq

2.41450000 GHz
2.40000000 GHz

Stop Freq
2.42900000 GHz

CF Step
2.90000000 MHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
On Off

Stop 2.429 GHz
Sweep 4 ms (401 pts)

VBW 300 kHz

Freg/Channel

7

Atten 20 dB Center Freq

2.44400000 GHz

Start Freq
2.42900000 GHz

Stop Freq
2.45900000 GHz

CF Step
3.00000000 MHz

Auto Man
Freq Offset
0.00000000 Hz

Signal Track
on Off

Stop 2.459 GHz
Sweep 4 ms (401 pts)

VBW 300 kHz

’ Freg/Channel

Atten 20 dB Center Freq

2.47100000 GHz

Start Freq
2.45900000 GHz

Stop Freq
2.48300000 GHz

CF Step
2.40000000 MHz
Mal

Freq Offset
0.00000000 Hz

Signal Track
on Off

Stop 2.483 GHz
Sweep 4 ms (401 pts)

VBW 300 kHz

EST Technology Co., Ltd
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8-DPSK

#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)

Agilent ‘ Freg/Channel

Ref 10 dBm Atten 20 dB
Peak

Center Freq
2.41450000 GHz

WWWWWWWWV Start Freq
2.40000000 GHz
Stop Freq

2.42900000 GHz

CF Step
2.90000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Signal Track
On Off!

Start 2.4 GHz Stop 2.429 GHz

Agilent ‘ Freg/Channel

Ref 10 dBm Atten 20 dB Center Freq
Peak

2.44400000 GHz
Log

10 AV NV TV VYV VYV VIV VY
dB/ V] Start Freq

2.42900000 GHz

Stop Freq
2.45900000 GHz

CF Step
3.00000000 MHz
Auto Ma

Freq Offset
0.00000000 Hz

Signal Track
On Off!

Start 2.429 GHz Stop 2.459 GHz
VBW 300 kHz Sweep 4 ms (401 pts)

Agllent Freg/Channel

E::;E.O dBm Atten 20 dB Center Freq
2.47100000 GHz
Log
10
dB/ NW\[\F Start Freq
2.45900000 GHz
Stop Freq
2.48300000 GHz
CF Step
2.40000000 MHz
Auto Mat
M1 S2 b
3 FC Freq Offset
AA 0.00000000 Hz
Signal Track

On Off!

Start 2.459 GHz Stop 2.483 GHz
#Res BW 300 kHz VBW 300 kHz Sweep 4 ms (401 pts)
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/. DWELL TIME

7.1. Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within
a period of 0.4 seconds multiplied by the number of hopping channels employed.

7.2. Test Result

EUT: Car Multimedia Player
M/N: VX7022
Test date: 2015-03-25 Test site: RF site Tested by: Tony Tang
Mode Dwell time (ms) Limit Conclusion
GFSK DH1 142.58 <400ms PASS
GFSK DH3 267.02 <400ms PASS
GFSK DH5 294.26 <400ms PASS
8-DPSK DH1 127.73 <400ms PASS
8-DPSK DH3 277.70 <400ms PASS
8-DPSK DH5 355.44 <400ms PASS

EST Technology Co., Ltd
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7.3. Test Data

GFSK DHL1 : 48hop/5s * 0.4 * 79 * 0.47ms = 142.58ms

= Agilent

Freg/Channel

7

Eg;klo dBm Atten 20 dB Center Freq
2.44100000 GHz
Log —_—
10
as/ | Start Freq
‘ ‘ 2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

i Agilent Freg/Channel
Mkrl A 470 ps

IFDQ:fa&O dBm Atten 20 dB -0.528 dB Center Freq
2.44100000 GHz
Log I——
10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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GFSK DH3 : 25hop/5s * 0.4 * 79 * 1.69ms= 267.02ms

%= Agilent

‘ Freg/Channel

Ref 10 dBm Atten 20 dB

Peak

Log

10

ds/ Start Freq
2.44100000 GHz

Center Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag[

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

=5 Agllent H Freg/Channel
Mkri A 1.69 ms
IFDQ:fa&O dBm Atten 20 dB 0.414 dB Center Freq
2.44100000 GHz
Log I——
10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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GSFK DH5 : 16hop/5s * 0.4 * 79 *2.91ms = 294.26ms

= Agilent H Freg/Channel

Ref 10 dBm Atten 20 dB
Peak

Log

10

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

= Agilent ‘ Freg/Channel

Mkri A 2.91ms
Ref 10 dBm Atten 20 dB -0.568 dB
Peak
Log
10
dB/ Start Freq
2.44100000 GHz

Center Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK DH1 : 47hop/5s * 0.4 * 79 * 0.43ms = 127.73ms

£ Agilent

Ref 10 dBm
Peak

Log

10

Center 2.441 GHz
Res BW 1 MHz

i Agilent

Ref 10 dBm
Peak

Log

10

dB/

Center 2.441 GHz
Res BW 1 MHz

Atten 20 dB

#VBW 1 MHz

Atten 20 dB

#VBW 1 MHz

Span 0 Hz
Sweep 5 s (401 pts)

Mkrl A 430 ps

0.969 dB

Span 0 Hz
Sweep 4 ms (401 pts)

7

Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

‘ Freg/Channel

Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Man

Freq Offset
0.00000000 Hz

EST Technology Co., Ltd
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8-DPSK DH3 : 26hop/5s * 0.4 * 79 * 1.69ms= 277.70ms

%= Agilent

‘ Freg/Channel

Ref 10 dBm Atten 20 dB
Peak
Log
10
ds/ Start Freq
| Il 2.44100000 GHz

Center Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz

Auto Mag[

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

=5 Agllent H Freg/Channel
Mkri A 1.69 ms
IFDQ:fa&O dBm Atten 20 dB -0.236 dB Center Freq
2.44100000 GHz
Log I——
10
dB/ Start Freq
2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Man
Freq Offset

0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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8-DPSK DH5 : 19hop/5s * 0.4 * 79 *2.96ms = 355.44ms

= Agilent

Freg/Channel

W

ngaklo dBm Atten 20 dB Center Freq
2.44100000 GHz
Log e
10
ey Start Freq
| ‘ 2.44100000 GHz
Stop Freq
2.44100000 GHz
CF Step
1.00000000 MHz
Auto Mai

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz
Res BW 1 MHz #VBW 1 MHz Sweep 5 s (401 pts)

3= Agilent Freg/Channel
Mkrl A 2.96 ms

Eggio dBm Atten 20 dB -0.635 dB Center Freq
2.44100000 GHz

Start Freq
2.44100000 GHz

Stop Freq
2.44100000 GHz

CF Step
1.00000000 MHz
Auto Mar:

Freq Offset
0.00000000 Hz

Center 2.441 GHz Span 0 Hz

Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)
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8. RADIATED EMISSIONS

8.1. Limit

All the emissions appearing within 15.205 restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions shall be at least 20dB below the fundamental emissions, or
comply with 15.209 limits.

15.205 Restricted frequency band

15.209 Limit
FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
74.0 dB(uV)/m (Peak)
Above 1000 3 54.0 dB(uV)/m (Average)
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8.2. Block Diagram of Test setup

30~1000MHz

] ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

Above 1GHz

NEEENEENENNENENE NN NN D ENEN,
u

3m

EUT and
Support Svstem

TURN TABLE
1.5m(L)*1.0m(W)*0.8m(H)—* [ (FIBRE GLASS)

ANTENNA FT EVATION VARIES FROM 1 TO 4 METERS

3 Meters

EUT and
Support System

1.5m(L)*1.0m(W)*1.5m(H)

TURN TABLE
(FIBRE GLASS)
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8.3. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground for 30~1000MHz test, and
which is 1.5 meter high above ground for above 1GHz test. The turn table can rotate 360 degrees to
determine the position of the maximum emission level. Power on the EUT and let it working in test
mode, then test it. EUT is set 3 meters away from the receiving antenna, which is mounted on a
antenna tower. The antenna can be moved up and down between 1 meter and 4 meters to find out the
maximum emission level. Both horizontal and vertical polarization of the antenna are set on test.

The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency range from
30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 1IMHz and RBW is set at 1MHz for peak emissions
measurement above 1GHz and 1MHz RBW, 10Hz VBW for average emissions measure above 1GHz

PEAK detector, 1MHz/1MHz for PAEK measurement,
PEAK detector, 1IMHz/10Hz for Average measurement

The frequency range from 30MHz to 10th harmonic (25GHz) are checked.

8.4. Test Result

30MHz—25GHz Radiated emissison Test result
EUT: Car Multimedia Player
M/N: VX7022

Power: DC 12V
Test date: 2015-03-31~2015-04-01 Test site: 3m Chamber Tested by: Tony Tang

Test mode: Tx Mode

Pass
Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency
which no limit, the limit on plots is automatically generated by the software,
it's not fundamental limit, we can't remove it.
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8.5. Test Data

30 MHz - 1000 MHz

i
goLevel ([dBuVim)

Date: 2015-03-31

70

60

50

FCC PART 15 B(3M)

30

oL
| !

10

400,

500,
Frequency (MHz)

bW

o gt

&

600, 700, 800, 800, 1000

: 335

1. & VERTICEL

0 on e

53 t 14 986 chambar
D . 27137
L v FCC PARRI 15 B(3M)
Env. Ins ¢ TenptZ23.6":Humi:S5€5:Freasi101.52kD
Enginsex Tony
EUI 1 TAar Mpnltimedia Blaysr
Fower r B 13V
M/H + VETO22
Teatr Mode i GFSK T 2402MB:
Ant. Cable
Fr= Factor Loss Resdir
(MHz) {dB/m) {dB) {dBuY)
| 2 19 . 4% . 2
1 B4 12.32 2:53
2 .24 20,340 3.87
3 45 20.46 3.64
4 oe 21.249 3.78
3 .35 21.73 3,73
£ .24 22.403 3.92

s

Limics Margin Remark
(2B4V/m]) {(d8)

44.00 13.23 L
4€.00 11.9¢ Op
46.00 11.04 QF
4£.00 5.22 F
4€.00 12.02 JE
46,400 12.66 gE
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BnLeuel (dBuVim) Date: 2015-03-31

70

60
[FCC PART 15 B(3M)

sa i i a8

40

30

20

10

30 100, 200. 300. 400, 500, 600, 700. 800, ap0. 1000
Frequency (MHZ)

21 1 1% 36€ Dsta no.,

Di=, [ ant. pol, ZOWTAL
Timic o T AT

Env. / Ina, i Texpi23.6 $10) 52kPa

Engineer 1 Tony

EGT I

Fowar ¢ DC 13V

/N v VKT022

Teat Mede BFSK IX 2402MHz

Ant. Cable
freq. Factor Loss= gzding Limit= Margin Remsrk
(MHz) (4B m) (48] H [4Ba¥/m) (dBaV/m) (dB)
1 .209.45 2.7 1.51 3 35,71 43.55 3.78 RE
1 257.85 12.75 2.13% 2 38,68 2,34 4|
3 283.84 12:32 2.33 4 40.0% 5.81 QF
4 335.5% 14,462 2.506 3z 36.84 s.1¢ CE
5 335,66 15.51 .63 4 35 1g.22 13
& T13.5% 21,218 SiVE £.31 33 12,71 i3
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20 Level (dBuV/m) Date: 2015-03-31

70

G0
FCC PART 15 B[3M

50 | i i B

40

30

20
10
Y30 100, 200. 300, 400, 500, 600, 700. 200, apn, 1000
Frequency (MHz)
- s 337
B + EDRIZOWTZL

W AVOEESY

Car Mulvimedis Flayer

BC 1ZV

TRT022

GFSK TX 2431MH:z

S

Ant Cable Emigaian
Treqg, Facter Leo=s Besding Level Remark

4 (dB/m) (d5) {dBuv}) {(dBuv/m)
1 2 22.30 3%.64 23 47
2 2 21.72 3&.66 is. }
3 2 ZZ.80 3 4%. oF
4 3 21.32 3 4z, o
5 3 18,24 37,78 1z, )
g 47 £2.02 33,40 48, Qe
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Level (dBuVim)

Date: 2015-03-31

a0

70

60

50

FCOC PART 15 B(3M).

-608

|

30

20

10

500. G600, 700, 800. a00. 1000
Frequency (MHz)

t 1% G886 ghambsr Pata.nn, @ 33F

S S & ) Ant. pel. @ VERTICAL
FOC ERRT 15 B(aM)
Temp:23.€" ) Humel : 5€%: Prese:101.52kEa
Tony

ieat Mode

O
OG0,

=ESK TX. 2441MH:z

Emisnicn

Cakle Emis
freg, Factor Loss= Rezding level iimita ¥argin Remark
[MHz} {dB/m) {dB) {dBuV) (dBuV/m) (dBuV/mi {dB)
1 209,45 E.37 1:91 25 43,590 )
2 257,93 12,75 2.1% 18 48,00 RE
3 283.E4 12,82 Z.33 24, 46, iy
4 4d¢e.30 17.0E 3.02 18, RE
3 34,43 20,46 5.684 =E. QF
6 Ti3.ES 1,20 3.78 £ <F
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Level (dBUVim)

Date: 2015-03-31

80

70
B0
FCC PART 15 BI3M)
50 a8
4I]—| T
,—‘ + 3 =
30 _ ill
| 1
2" — J e I
10
“30 100 200, 300, 400, 500, 800, 700, 800, 900, 1000
Frequency (MHz)
+ 14 96§ chamba» Dare N, 4 338
+ 3m  ZT13T7 Anr. pol VERTICAL
+ FCC PAET 15 B3}
» Teni 23.9' Biisd 1 56%; Presai 101, 52kEa
: Tooy
t Car Multimedia Elayes
+ GFSH TH 2450Mi=z
Cable Emigsion
freg Fact Limica Margin Remark
[¥=z) [d8/m) jdBuV/m)  {dB)
i 293.24 2 4
2 €B1.E4 3. 4
3 £34.45 3 1€,
4 F14.08 3. if, s
5 T23.55 3 48.0 .0
§ 755.24 3 4€.0 12.6E i
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Level (dBuVim) Date: 2015-03-31

80
70

60
FCT PART 15 B(3M)

50 48

30 100, 200, 300. 400, 500. 600, 700. 800, a00. 1000

Frequency (NMHz2)
ite np. t 1& 396f chambar Data no. 340
Dis. / Anu. ¥ am 27137 Ent. pol. : HORTZOWIAL

Cable Emiasion
Loza Reading Level Limics QMsrgin Remsrk
(dR) (B (ABUV/m)  (ARuV/m)  (dR)
t 2 188 29,30 43.50 2E RE
Z 2 .18 22.72 46,00 V34 QF
g 2 2.33 24.80 48,049 180 RE
4 3 2.50 21.32 ig.00 216 QF
s -3 2,83 26.23 1&,50 Fol2 B
€ & £.0C 18,17 48,00 2,14 iy
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80 Level (dBuVim)

Date: 2015-03-31

70

60

50

FCC PART 15 B(3M)

puB

iy

I g e
B
1Y e

£01 :
= : i

M/H : VK7022

Tesz Mods : £-DESK TX 2402ME

500, 700, 800, 900, 1000

Frequency (MHz)

1133120

Limitvs Margin Remark

{dBu¥/m) (dBuV/m) (dB)

Ant Ceble

Freg Facror Los=s
|MEz) [dB/m) 4B}

1 249,45 £.37 L

2 257.95 12,75 2

3 283,24 12,32 2

4 335.35 14,02 2

5 395,88 15.91 2

§ 713.85 21.20 3

oy e

N
I s

b oGl
.

H
de LD L

L IS e
w

1oLk
Ry s

L T e T T

1

= DD e D

=R R R RS

iy
-
Lo L
o
L)
D D0 ke

13.30 3.79 gb
16,920 9,34 CF
46.90 5.31 o
4%.00 3.1l8 <F
16,00 2.22 QE
4§.00 3.71 gF
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Level (dBuVim) Date: 2015-03-31

T0

60
FCC PART 15 BIM)

50 | | faB

=t

Y30 100. 200, 300, 400, 500. 600, 700. 200, ao0, 1000
Frequency (MHz)

t 1% 8 chaxher Data no 342
-dm 27137 Ant. pol. @ VERIICAL

t- FCC-ERRT 15 B(3)

s Temp: 23,6 Humt 1563 Press; 101 . 52kEs

o
02

Ant Cable

Freqg. Factor Less Bezding Limits Margin Remack
(MHz) (dB /) {dR) [ABEV) (ABUY/m) ldBuV/em)  (dB)

5 £.37 1.91 £4.43 34.71 43. E.Ta oF

3 12.75 2,18 1E,37 33.51 46 12.09 P

% 1z2.6z2 2.33 24.32 .77 dE, .23 ne

a 17.65 .02 14,27 34,37 48 11,83 F

5 21.28 3.TE 14,70 33,68 44, 6.32 F

4 22,03 3.82 7.33 33.34 4E 12.£6 i

EST Technology Co., Ltd Report No. ESTE-R1504001 Page 46 of 105

ESL,



FCC ID: VIP-VX7022

Level (dBuVim) Date: 2015-03-31

80
70
B0

FCC PART 15 B(3M)

50 AdB

30 100, 200, 300. 400. 500, 600, 700, 200, 900. 1000

Frequency (MHz)
1 1# 368 chambar t 343
I 2 : VERTICRL
+ FCC
Tempy
3 Tony

Limics Remark
(dBa¥./m)
L Zp9.45 1 I Qe
2 23T7.9% 2.159 = 4+ 208 QE
3 293.84 2.33 40.77 4 5.28 <F
4 8B31.40 3.48 38,43 TF.57 =F
5 681,84 3.87 33,04 El QE
& T13.B5 3.78 4Z.88 3 Qe
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ESL,



FCC ID: VIP-VX7022

20

Level ([dBuVim)

Date: 2015-03-31

70

60|

50|

FCC PART 15 B{3M)

-GdB

200, 300. 400, 500. G00. T00,

Frequency (MHz)
1% 988 chambser Daza oo, @ 3544
3m  ET1AT Ant. pol. : HGRIZIOHTR

FCC ERRT 15 B(3M)

Temp: 23,6 ; Humi s 56%; Fress:101.52kFa

200. 900, 1000

ESL,

ANT Cable Emission

freg Factor Less Eeading Level Iimies Msrgin FHRemsrx

MEz) (dBE/m) (dB) {dBuV) (dBaVym) (dBuV/m) (dB)
1 299.45 kS 3,79 WE
2 257.95 2 £,34 Qe
3 293.24 4 4,81 Qe
4 53B:5 4 2,18 RE
5 386 E Te22 QE
5 7i3 4 ELTY o=
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FCC ID: VIP-VX7022

Level (dBuV/m) Date: 2015-03-31

70

G0
FCC PART 15 B{38).

50 | fa8

Y30 100 200, 300. 400. 500. 600, 700. 800. 800. 1000
Frequency (MHz)

45
! HORIZONTRL

Ant. Cabhle
Ireq. Factor Loaz Resding Limits Margin Remark
(43z) (d8/m) {48} {dBuV) (dBu¥,/m) (dB)
] E3.35 T.47 1,23 24.54 33.24 40.00 .76 oF
2 209,43 837 1.9% 28,4 38,71 43.50 3.7% E
3 287.9% 12.75 2.13 22.72 37.88 48.00 2.34 uE
4 293.EB4 12.382 .3 25.84 21.09 46.00 4.31 QF
5 335.35 14.02 2.50 21.32 J7.E4 46.00 E.1lE QE
& 395,86 15,91 2.83 15.24 37.79 4£.40 ].22 QF
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FCC ID: VIP-VX7022

Leve| (dBuV/m) Date: 2015-03-31

80
70

G0
FCC PART 15 B(3M1

50 i i %GE

20K

10

30 100. 200, 300. 400, 500. 600. 700. 800. 800, 1000
Frequency (MHz)

: 1# 986 chamber Data no. 2 34€

: Car Mulrimedis Player
: DC 12V

i VH7022
; 2-DPSK TX 2420MHz

Ant Emisgion
Freq. Fastar Reading I=val Limite QMargin Bsmark
(¥Hz} {dB/m} {dBuV) {dBuW/m) (HBuV/m) (d8)
1 209.435 8:.37 1 3.79 oP
2 257.85 12.75 2 9.09 ot
3 293,24 12,92 z &.23 GF
4 4893.4% 17.84 3 8.11 oF
5 &£21.824 20,30 3 7..96 aF
& T11.85 21,240 3 4,32 i
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FCC ID: VIP-VX7022

1000 MHz - 18000MHz

120

Level (dBuVim)

Date: 2015-04-01

110

70

50

30

10

FCC PART 15C PEAK

FCC PART 15C AV

I i

1

(=]

f

4000.

6000,

8000.

10000,
Frequency (MHz)

12000.

14000.

16000,

18000

Site : Data no, 233
Dis. ./ Ant, i AnL. pel VERTICA
Limir i
Env, ./ Ina. 3 +56%:Breaet10L.52kPa
Enginser 1
EUT 1 Car Multimedia Flayer
Sower 1 DC 1V
M/'H FK1022
Teat Mode ErSH IX 2402vHz
Anc. Cabls sz Emiias
freq. factor 3z facsor Reading l=vel Limit= Yargin Remark
(MEz {5/ B {dB) {dBuV} [dBaV/a) {aBuV /=) (4B
1 2402.00 27.61 3¢.1E g8.02 26.07 T4.00 =12.07 Feak
2 : 31.%4 32.00 29.41 41.54 T§.00 22,45 Peak
3 3€.5¢6 31.9% 25 {2.0% 74,06 31.81 Fesk
- 37,97 F2.182 22, .25 T, 60 33.75 Feak
33.54 34,78 z3 35:53 74.00 i4.41 Feak
41.73 3i. 23 43.03 74-06 36.97 Peak
+ Cable ILgaz - Jap Factor + Reading.

2048 below the

oEficial

ESL,

EST Technology Co., Ltd

Report No. ESTE-R1504001
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FCC ID: VIP-VX7022

120

110

a0

70

50

30

10|

Level {dBuVim)

Date: 2015-04.01

FCC PART 15C PEAK

FCC PART 15C AV

Ll
Jul

N/JWWWWWMB”‘\NJ

1000 4000. 6000. 8000, 10000, 12000, 14000. 16000. 18000

Frequency (MHz)

Data oo : 284
Anc. poil. : RORIZOWIAL
Prese:101.52kFs
P Zzable AR
Treg Factor Leoms Factor Reading Limies Margin Remary
{MEz) (dB/m] (4B {dB) {dBuv) {dBuv/m} {48}
1 27.61 34.18 £6.30 £6.35
Z 31.42 31,83 32,85 34.5%
3 24.42 32.14 31.00 45.41
4 38,82 32.11 29,83 45,84
5 38,172 33,78 25,324 43.85
£ 41.61 33.33 28.59 45.87
Eemarks: 1. Emissicn Level= Antenna Factor + Cable Loss - Amp Facter + Rsading.

» [hE emisaisn leyels

1imit are not rapor

that are 2048 below the officiml
ted,

ESL,

EST Technology Co., Ltd
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FCC ID: VIP-VX7022

120 Level (dBuV/m) Date: 2015-04.01

110

80 1

FCC PART 15C PEAK

70

FCC PART 15C AV

50

BUM

1000 4000, 6000, 8000, 10000, 12000. 14000, 16000, 18000
Freguency (MHz)

= 3 t Cata 1o + 785
. AnT. H ARL. pol. ¢ VERTICRL
' Ina., 1 T f1:56%; Prega: 101,52k
Engineex : Tony
EUT : Car Multimedis Player
Fower i DT 12V
WH v VETo22
Teat MHode t GESK TX 244iMEz

ALL cable 2np

Fraq, Tactor [Lcss Facuor Reading Limics Margin Remarx

{35z {dB/m) {dB) (dB) {dBaV) {HBuV/m) [aBaVIm) fd®)
1 7. &0 &.67 34.12 £87.45 57.84 ~13.64 Eeak
2 31.42 12,22 31,83 29,44 41.1% 32.55 Peak
3 35.54 11.5% 32.02 27.50 43.5E 30,42 Besk
4 3 1 11,346 31,22 28.339 43.5E 30.42 Fany
s 3 2 22.1% 25,88 43.4§ 30,54 Zazlk
£ E g 22.83 23.89 43.77 30.23 Feak

2

cablz Loss — Amp Facter + Reading.
1n

. Emissicn Level= Antenna Fac
4 lok The pfficial

1
2, The smizsicn levels that =
1imit ars not reported,

EST Technology Co., Ltd Report No. ESTE-R1504001 Page 53 of 105

ESL,



FCC ID: VIP-VX7022

120 Level (dBuVim)

Date: 2015-04-01

110

80 1

FCC PART 15C PEAK

70

FCC PART 15C AV

50

(4%
de
v

B

30

1

8000, 10000,
Frequency (MHZ)

1000 4000. 6000.

Bite na. 14+ D&g Data no.
Dis. / Ant : 3m int. pol.
Limit : ToT ERRT RE

Env., / Ins. : Temp:23.€7:Humis 563 8reaas101.52k s

Enginssr : Tony

EOT 1 Car Mulrimadis Flayar

Bowear + BC 12V i

M : V7022

B i
sat Mode y GFSK TX z2441MHz

12000. 14000. 16000.

L

]

&
: HORIZOWTAL

o

18000

AnzT, Cakle Emp Emission

Freg. fFaccor Loss Facotor Reading Ievel Limirs Mergin Remsrk

(MHZ) (dB/m) (dB) (dBj {dBuV) (dBuV/m) (dBuV/m} (dE)
1 2441.00 27.60 §.67 34.12 £7.54 27.69 74.00 =13.£9 Peak
2 s04€.00 31,57 12.33 32.08 31,68 43.740 74.00 34.30 Peak
3 €474.00 34.1% 12,22 31.58 31.08 45.49 74.00 28,51 Feak
4 6,94 1I,£1 31.25 28.30 45.44 74,00 2E.80 F=ak
5 1 2 32.43 27.11 44,78 T4, 00 25,22 Pazk
6 ] a2 32.E3 25.409 24.57 74,00 29,03 Peak

Cable Icss

below ths

Remsrka: 1. Emission
2. The
Iimic are not Teported.

=

= Anp Factoz

+
i
1]
B
+]
b

ESL,

EST Technology Co., Ltd
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FCC ID: VIP-VX7022

120 Level (dBUV/m) Date: 2015-04-01

110

Qo 1

FCC PART 15C PEAK

70

FCC PART 15C AV

50 i + + =

30

“1000 4000, 6000. 3000. 10000, 12000. 14000. 16000. 18000
Freguency (MHz)

i 1& 986 chamber Data no. 297
4 3m ART l-188 Ent, pel, HORIZIOWIAL

FCC PART 15C FERK

Env. ins. Temps 23, 6" sHuomi s 563 PFreas: 101,52k s
Ingineer y Tony
EOT v Car Multimedie Flayer
5 C 12V
M i VXT022
Test Mode i GFSK TX 248204Hz
Ant. Cakle Are Emtasion
fre Factor  Los=s Fector Reading Level Margin Remark
(MEz) (dB/m) (dB) (dBY {dBaV) (dBLV ) (dB)
13 480,00 27.56 671 34.03 - 5 =13.25 E
2 €544.00 31.4T7 12.87 31.96 11.77 2%.23 E
3 €436,00 33,38 12,17 31.97 44.20 29,20 PERX
4 T4e0,00 328,52 1,8 31,81 45,1¢ 2E.E4 Emal
8 gond, 37.0% : 31.22 41€.27 2F.73 Daalk
& 14345,00 41,76 32,93 43.66 30.14 Pesk
Remarks: 1. Emlission Level= Antenne Factor + Cable Loss - Amp Factor + Reading.
2. Ths exmission levels that sre 2048 below the officisl

limit are not reported.
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FCC ID: VIP-VX7022

120 Level (dBuVim)

Date: 2015-04-01

110

a0

FCC PART 15C PEAK

T0

FCC PART 15C AV

30

10

4 ' E
Bl e S

t 1s 5E€ chamb
po3m  ANT I-1
» FOC PART 15C
o Tempi23.6' ;8
t Tomy

3 A

P IC 12V

- VAT022

8000, 10000,
Frequency (MHz)

12000, 14000, 16000, 18000

Cable A Emission

TET, Loz= Factor Reading Ievel Iimice Margin Remsrk

Mz (48) {4B) {dBu¥) {dBuV/a) {dBuYV /=) (dB)
i 2420.00° 27.% 671 34.03 £6.36 EE.E2 ~12..62 Prak
2 4835.00° 31.5 12.5% 3z.0€C 3. 42.87 31,13 Feak
3 7275.00 3&6.57 11.59 31.98 27.85 44.03 29,87 Peak
4 l0085.00. 38.27 11.53 31,85 27.22 45,07 28.93 Fesk
3 l4p9a.60: '41.54 1g.91 33.69 25.33 44,43 28,581 ozl

Remarks: 1, Emission Level= Rntenns ile Logs - Zonp Fectcr + Resding,
2. The emission levels that are 2048 belew the cfficial
1limie: are not reporved

EST Technology Co., Ltd

ESL,
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FCC ID: VIP-VX7022

120L8vel (dBuVim)

Date: 2015-04.01

110

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

e T

“1000 4000,

6000,

3000.

10000.
Frequency (MHz)

12000.

14000.

16000, 18000

limie avs not reporced,

Site nb Data ho + 233
Dis, / Ant i Ant. pel. @ RORIICHTAL
Limic {
Env, / Ina. 4 €% Fresaiill. 52k
Engineer 3
1
M/ '
Ieat Mode + 8-DESH IX 24022z
TR Exis=ian
rreq. Facztor Reading level Limits Margin Remary
vz {dR) {ABuV} BV /=) {dBuv/m) (AR}
1 2402.00 27.61 &.62 24 7 E7.73 74.040 =13.773 Feak
2 4344.00 31.47 12.37 31 34 42.4% Ty.00 31:51 Peak
3 7460.00 36.52 11.81 3 27 43.53 Td.06 3G.47 Feak
4 36.91 1143 3 25 42.42 Td,00 J1.58 Feak
5 g 38,12 1i.58 31 25. 43.37 74,00 i, 63 reak
& 14515.90 41.83 16.33 = 25 44,43 74,06 29.07 Peak
Eemarks: 1. Emissicn Level= Antenna Factor + Cable loss - Amp Factor + Reading.
2., The smispjion Ievels that are 20408 below the pfficial

ESL,

EST Technology Co., Ltd

Report No. ESTE-R1504001
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FCC ID: VIP-VX7022

Level (dBuV/m) Date: 2015.04-01

120

110

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

|:1I}I}I} 4000, 6000, 8000, 10000, 12000. 14000. 16000. 18000
Frequency (MHz)

1# 98¢ chamber Daza npo, @ 300

3m ENT 1-18G AZnt. pol. ! VERTICAL

v
'
i
H

Ant. Cable AEp Exmiszsion
Fresg. Factogr Los® Fagtor BReading Level Limita Mergin Esmerk
|¥Bz) (d8/m) (d4B) (4B} (dBuY) {dBuv/m) (A8Y%/m) (B}
1 2 §.62 27.43 71 —-13 Feak
2 5 12.45 30.38 T4 31 Feak
3 € 1} 12.22 27.43 74 32. Feak
£ f a 11.54 25.4&8 T4 32. Feak
5 10 ao 11.47 24.36 74 31 Peak
] 14 ag 10,91 22.43 Ef 32 Peak
Bemarka: 1. Emission Leel= Antenna (=g = =abls 2Amp Tactor + Beading.,

The emission levels
limit are not repcrred.

EST Technology Co., Ltd Report No. ESTE-R1504001 Page 58 of 105

ESL,



FCC ID: VIP-VX7022

120 Level (dBuV/m)

Date: 2015-04.01

110

80

FCC PART 15C PEAK

70 |

FCC PART 15C AV

50

(5]

30

10

g

o

W

\\-vv-ww” ““uf

1000

4000,

6000,

8000,

10000,
Frequency (MHz)

12000, 14000

. 16000, 13000

- Tata no, & 301
i Anz ol. + BORIZOHTAL
67 ;Humt 1563 ;Freaa:101.52kFa
;3 Tony
Car HMulvimsdia Elaymr
Test Mode T 2441MB2
AnT. Cakls Arp Emisaien
Freq. Factor Loss Factor Reading Level Limits Margin Remsrik
|MHzZ) {dB/m) (dB) |dB} |{dBuvV} [dBuV/m) [dBuY/m) IdB}
1 244l.08 27.€0 .67 34.12 B85.59 25.74 74.04 -11.74 Fealk
2 2046.00 31.57 12.53 32.08 30,128 42,20 74,20 3L.80 Feak
3 Te00.00 36.81 11.45 3I.44 28.35 43.01 Ti. 00 30.3% Peak
2 E5I4.00 36.9& 11.45 31.9% 25.38 22.48 T4, 2k.52 Feek
5 33&4.00 3B.02 11.&84 32.08 24,71 42.31 T4.440 31,88 Eaak
£ 14515.00 41.82 10.93 33.14 25.03 44,71 4.00 22.29 Feak
Remarka: 1. Emission Level= & + Cable Ic3a - Amp Tactor + Resding.
2. Th=s smiszaion lavelsr = 21

Iimit are not reported.

EST Technology Co., Ltd

ESL,

Report No. ESTE-R15040
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FCC ID: VIP-VX7022

unLE'JEI (dBuVim) Date: 2015-04-01

110

a0 —1

FCL PART 15C PEAK

70

FCC PART 15C AV

50 4

d=
o

{.
|

30

“1000 4000, 6000, 2000, 10000, 12000. 14000, 16000. 18000
Frequency (MHz)

: 14 986 chambhar Data no. 't 302

{ 3m  ANT 1-18G Ant. pol. & VERTICAL
+ ¥FCC PARI 15T FERK

: Terpt23,6' ;Bumi 563 ;Freas1101.52%Pa

s Tany

Car Mulrimedia Flayer

i S-DPSK TX 2441ME:

ATD Emission

Fecror Readim Lzvel Limics Margin Remsry

(dB) {dBuv {H2BuV/m)
H 2441 2 : 34.12 E7.E3 £7.98 Feak
2 +944.00 31.47 12.3 31.36 30.41 42.29 Peak
3 7324.00 36.5% 11.§7 31.99 25,439 45,82 Peak
= 10lga,00 38,42 11.49 32.1% Z8.33 46.13 Feak
L1 13200,09 39,39 11,14 34,53 ZE .05 44,55 f=zi
£ 14430.99 1.82 18.%3 32.84 24.7% 44.57 Peak

Bemaria: 1. Epission Level= Antenns Fecter <« CTable Losg -
2. The emission lewvels 2

=
limit ara not raporce
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FCC ID: VIP-VX7022

12pLeve! ([dBuVim)

Date: 2015-04-01

110

FLC PART 15C PEAK

70

FCC PART 15C AV

30

10

1000 4000.

Site as, i 1# 35€ chazhar
Dis. / AnT. f 3 ANT 1-L
Limit i YT FART 18C
Eawv. / Insz. 1 Tenp:23.6% 8
Engineer i Teny

5L, Cable

Loag

Bi
H

6000.

8000. 10000,
Frequency (MHz)

12000. 14000. 16000. 18000

s 303

.
1. % VERTICEL

i Car Muitimerdia Flaysr
T

AEE Emizzion
factor Heading Ievel Limics Marqgin FRemark
{dB) [dBEaY) (dBuY. m) {dBuV/m) {de)

1 52 €71
2 2 l2.22
3 29 12.21
< 81 11.40
3 32 11.45
§ 55 18.53

1
i
P

L]

L]
i
SO

i
"o

=

[T
=
G h i 4 n
[0 B
) ey
NEE G £
BN o Y ke

ow
.3

e
i fid
I
[
i

Remarks: 1. Emissisn levels
2. The emission I

limir ara =

T are

loc3s - Amp Factor + Reading.

t are 04R helow the afficial

EST Technology Co., Ltd

ESL,
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FCC ID: VIP-VX7022

i
4 20Level [@BuVim)

Date: 2015.04.01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

UMM‘WM \\w«-\m/

4000. 6000, 8000,

10000,

12000, 14000, 16000, 18000

Frequency (MHz)

t 1% 985 chamher

Eata

Znt. pol.

oo, 1 304

: HORIZONIRL

101.52k
EUT 7 Car Molrvimedis Flaye»
Fower 1 DO 12V
M/H i WEKTG22
Test Mode : £-DPSK T 2480MH2
Ao, Cakle Amp Emigsicn
Fagtor Loss Factor Reading Level Limits Margin Remariy
(dB/m) (4B} (dB} (dBuV) (dBuY/m) (dBuY /m) (48]
1 B 27.58 §.71 3+.03 56.10 286.35 74:080 -12.3 Feak
2 00 31.54 12.59 32.00 30.82 42.85 74.00 3L.0 Feak
3 if 56.55 11.387 31.99 28.18 44.31 74.00 2%. 6 Feak
4 0 36.57 11.50 31.47 28.94 45.54 74.20 Z8.4 Fazk
3 oo 37.32. 11.45 32.43 23,13 44.43 74.240 28,31 Eazy
& 60 41.71 10.32 33.08 24.56 44,11 T4 .00 <983 foak
Bemarks: 1. Emission Level= Xntemnna Facter + fable Loas — XAmp Tactor + Reading.
2. The emizsian lewvels thar asre 2048 below the officisl

Timit ars nof reportced.

ESL,

EST Technology Co., Ltd
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FCC ID: VIP-VX7022

18000MHz — 25000MHz

1apLeve! (dBuVim)

Date: 2015-04-01

110

a0

FCC PART 15C PEAK

T0

FCC PART 15C AV

30

10
“18000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site ne. £ Daca np. 308
Dis, J 2ot b anc. pol. ¢ BORIZOWIRL
Env. Ins. ] ! Huel i56%; Fzreaarlll.52kFa
Snginees
E;:ﬁ'e: -
W :

Tedt Mode 3

At Cakle il Emizsion
Freo, Factor Leo== Facoor Reading Zevel Iimite Margin Remerk
(MET) {(dB/m)  (4B) (4E) (B (dBuV/m) {dBuT/m) (aR)
i 21.25 Feak
i 22.03 Feak
Remsris Emimsion I&vel= 2

- oalT 0L o

. Ihe srission Jeve

limit ar=s not rep

EST Technology Co., Ltd

ESL,
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FCC ID: VIP-VX7022

120 Level (dBuV/m) Date: 2015-04-01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

18000 19000. 20000, 21000, 22000, 23000. 24000, 25000
Frequency (MHz)

Site no. t 1§ 946& chamber Data:-ne.. i 308
Dis. / Ant. : 3m RANT RBCOVE 18G Ant. pol. : VERTICAI
Limit » FCC FART 15C PERK

Env. / Ins. : Temp:23.6" ;Humi:5€%; Presa:101.52kPa

Engineer s Tony

EOT : Car Multimedia Flaysr

Tower 1zv

M/ ]

Teat Mede : GFSK TX 2402MH:z

AntT, Cable  Rmr Emigsion
factor Loza Factor Reading Level Limite Margin Remark
{dB/m) (4B) {dB) {dBu¥) {dBuV /=) {dBuV/m) {dB)

i 22655.00 45.74 20.9%4 34.22 7.33 T4.00 34.21 Feak
2 23845.00 45.63 21.94 32.94 T.47 Td.00 31.536 Peak
Remarks: 1, Emission Level= Zntenna Facter + Cabls Loss - Zmp Facter + Readinog.
2, The swiszaion levels that ere 204B pelow the official

limit ares not reporcead.
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FCC ID: VIP-VX7022

120

Level (dBuV/m)

Date: 2015-04-01

110

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

My

-

19000. 20000, 21000, 22000. 23000,
Frequency (MHz)

1# 986 charber Bats ne. o 307
3m ANT RBOVE 186 Ent. pol. : VERTICAL

FCC PART 15C PERK

24000, 25000

Env. Ins. ¢ Temp:23.6';Bumi:56%; Freas:101.52kks
Engineer 3 Tony
EUT t Car Mulvimedis Playsr
Fower S » ol 5
MY : WKTR22
Test Mode i GFSK TX 2441MBz
Emisaion
freq. Level Limica Margin Bemark
{MHZ) (dBuV./m) (dBUV /)
1 22EE6.00 33 74.00
2 23740.00 21.58 Td. 60
Remarks: 1, Emissicn Leyel= Antenns Factor + Cable Lo=s — 2Zmp Factor Eeading.
2, The emission leyvels that srse 2048 pelow the official
limit are not reported.

ESL,

EST Technology Co., Ltd
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FCC ID: VIP-VX7022

uoLevei (dBuVim) Date: 2015-04-01
110
a0
FCC PART 15C PEAK
70
FCC PART 15C AV
50 |
1 2
MM“‘”"“ L
M..»—W
10
“18000 19000, 20000, 21000, 22000. 23000, 24000. 25000

Frequency (MHz)

3t

1# 955 chamber aE
: HORIZONTAL

o3m ART ABVQE 1BG
FCC PART 15C PERK
Texp:23,.6" ) Humii 563 Presai101,52kFs
Tony

t Car Multimedi=s Playsr

st as =x
LU

»DC 12V
v VKT7022

GFSK TX 2441MEz

Ant. Cable Amp Emission
Freg Facter Leam Fectcr HReading Level Limigs Margin Eemerk
{MHz) (dB/m) (dB) (dB) (dBu¥) (dBuV/m) (dBuV/m) (dE)

$2.36 3L.64 Feek
$3.32 30.88 Peak
Bemarks: 1. Emissicn Levelw Entenns Factor + Ceble Losa - Zmp Facter + Reading.
Z2. The emiasicn lsvels that sre 20dB below the official
limit ere not reported,
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120 Level (dBuV/m) Date: 2015-04.01
110
a0

FCC PART 15C PEAK
70

FCC PART 15C AV
50

1 2

WM e ————

10
E1 8000 19000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site no. 4 A no. ¢ 303

. pol. @ HORIZONIAL

We oen ot sEowe A

= T L =

i
t
o
=
0
[#3
m
.

Limita Margin Bemsrk
(dBu¥,/m) (4B}

T4.00 33.7%8 Feak
74.00 32.35 Peak

£ + Cabie Loas - Amp Factor 4+ Reading,

20dB balow the pfficial
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Level (dBuVim) Date: 2015-04-01

120

110

90

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

“18000 19000. 20000, 21000. 22000. 23000. 24000, 25000
Frequency (MHz)

. . 31’
5 ant. pol. & VERTICAL
1 63;Fre=a:10L.52kEa
1 Tony
i Car Multimedia Piayer
.
:
‘
AnT fabcle  Xxp
Freng Factor Loss factor Heading Limit= MErgin BEnari
(MHz) {dBsm] {dB) (481 {dBuV) [dBuV./m) {dBuV/m) [€afa})
1 23810.,00 45,84 21.L8 33.01 8.5¢ 13.07 74,00 30.93 Peair
2 24244.00 45.65 22.12 33.18 £.36 43.00 74,00 31,00 Fezk
Hemaris: 1. Emiasion Lavels= Antenna Factor < Cable Laa= -~ Zop Facror 4+ Reading
2. Tha emission lavals that ars J0dE balew the afficial
limit are noet reported.

EST Technology Co., Ltd Report No. ESTE-R1504001 Page 68 of 105

ESL,



FCC ID: VIP-VX7022

120

110

90

70

50

30

10

Level (dBuVim)

Date: 2015-04-01

FCC PART 15C PEAK

FCC PART 15C AV

18000 19000, 20000,

21000.

22000, 23000.

Frequency (MHz)

3 Car Multimedix Piayes
s DC 12V

AT

v dea

S-DFSK

TR 2403IMEz

Dacs no HI 39 S
Ant. pal VERTICEL

24000,

25000

ANT. Cable g Emizaion
Freq. Factor Ioss Facuor Resding Lavel
(MHZ ) (dB/m) (dB) (£1-1] (dBuY) (dBuY,/m)
] 21461 33,30 54.22 42.83
2 21,33 J2.88 58,31 +3.42
Femmris: 1. Emission Level= Antenna Factor + Cabls Loas - Zmp Factor + Reading.

2. The emissaion lewals that are 20dB Belew the official

limitv are-not reporoed.
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1apLeve! (dBuVim)

Date: 2015-04.01

110

80

FCC PART 15C PEAK

70

FCC PART 16 AV

50

30

10

20000,

21000. 22000.
Frequency (MHz)

23000, 24000, 25000

Site 1O, t 1a Data no, 1§ 312

Dis. / ADt. t3m AnT. pol. ¢ HORIZIONTRL
Limitc 1% -

Env. ing. 7 Tempi23.8 156%:Freegi101.52kFa

Engineer 1 Tony

t Car Multimedia Flayer

Powsr i DG 12¥
WH y WXT0z2
Test Hode t 5-DESK TX 240282
o v -
AL, Zabls amp
Freg. factor Loss fzctor EReading Maryin Remark
(¥Ez) (dB/m) (4B} [dB}) {dB4Y) {dB)
i Z3075. Feak
2 23670y Fesx
Femsrygs: 1, on lavels
2. The smizsigon levels cthat are 2048 below the official
linmit are pot reported.

EST Technology Co.
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120

Level (dBUV/m)

Date: 2015-04-01

110

a0

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

10,

e

18000

2 3m

: FCT PART 15€C

21000, 22000, 24000,

Frequency (MHz)

19000, 20000, 23000.

I
¢ ODRIEZCHIAL

14 9&& Chembar
ANT ABVOE 1

Temp: 23,67 jHuEil
Tony

Car Multimediz Flayer

D IV
;. WX7022

i

E-DESK IX 2440L4:

AnTs Cable Amp Emigsiog
Factor ILeoa= Factor BReading Level Lirits Margin
i {dB) {dBaV) (dBuV/m) {dBuV/m) (dB)
7.%5 41.81 74,00
il gl

pr + Cabls Ipss - 2mp Factor <+ Resding,

2048 below che pfTicial

25000

EST Technology Co., Ltd
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Level (dBuVim) Date: 2015-04-01

120

110

90

FCC PART 15C PEAK

70
FCC PART 15C AV
50
MMWF
10
018000 18000, 20000, 21000, 22000, 23000, 24000, 25000
Frequency (MHz)
Site np. Bata ne, & 314
Dia, / Ant. Anc, pol. @ VERTICRL
Env. [/ Iz, el i 56%; Fzesas101l.52kFa
Engineer
;:;r:
M/H

Eemarks: 1. Emismsi A + Cabls Losas — Rwp Facror 4+ Haading.
2. below the official
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120

Level (dBuV/m)

Date: 2015-04-01

110

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

19000. 20000,

1§ 366 chamber
3n  ENT RBOVE 1BB
FOC PART 15C FERK

21000, 22000.
Frequency (MHz)

23000,

Emtm no. @ 315
Ant. pel. : VERTICAL

24000,

25000

t Tep:23.6";Bumi:56%; Freaa;101.52kka
$. Tony
EUT ; Car Multimedis Flayer
Fower T De 12V
My : WETR22
Test Mode E-DESK TX 2420MBz
Ant. Cakle Amp Emiizaion
freqg, Factor Leas Feseccor Reading Level Limica Bemark
{MHz) (dB/m) {dB) (dB) {dBuV) (dBuV/m) (dBGV /m)
1 23670.00 45.67 21.75 2.96 23.24 74.00 Peak
2 24195.00 45.64 22,15 g.73 23.al Td.00 Feak
Remarkai 1. Emission Is=yvel= Entenna Factor + Cable Loss - Zmp Factor + Reading.

-

2, The emission lavels that sra 204E balow

iimit @re net reportad.

2 tha official

EST Technology Co., Ltd
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12nLe¥el (dBuUV/m) Date: 2015-04-01
110

a0

FCC PART 15C PEAK
70
FCC PART 16C AV
50¢
1 2
MWW Nl [ it

30 t ; T t t

10|

518300 19000, 20000, 21000, 22000, 23000, 24000, 25000

Frequency (MHz)

14 38 chamher lata
ANT ABVDE 1H AnT,

a2 na t 318

I. : HORIICWTAL

Margin Remsrk
(dB)

33,86 Zeak
33.7¢ Teak

"
L
-
=
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9. BAND EDGE COMPLIANCE

9.1. Limit

All the lower and upper band-edges emissions appearing within 2310MHz to 2390MHz
and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed the limits
shown in 15.209, all the other emissions outside operation frequency band 2400MHz to
2483.5MHz shall be at least 20dB below the fundamental emissions, or comply with
15.209 limits.

9.2. Block Diagram of Test setup
Above 1GHz

ANTENNA FT EVATION VARIES FROM 1 TO 4 METERS

3 Meters

EUT and
Support System

1.5m(L)*1.0m(W)*1.53m(H)

TURN TABLE
(FIBRE GLASS)

NEEENEENENNENENE NN NN D ENEN,
u
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9.3. Test Procedure

EUT was placed on a turn table, which is 1.5 meter high above ground. The turn table can
rotate 360 degrees to determine the position of the maximum emission level. Power on
the EUT and let it working in test mode, then test it. EUT is set 3 meters away from the
receiving antenna, which is mounted on a antenna tower. The antenna can be moved up
and down between 1 meter and 4 meters to find out the maximum emission level. Both
horizontal and vertical polarization of the antenna are set on test.

Set the spectrum analyzer in the following setting in order to capture the lower and upper
band-edges of emissions

(@) Peak : RBW = 1MHz, VBW = 1MHz, Detector=PEAK detector, Sweep time = auto

(b) AV : RBW = 1MHz, VBW = 10Hz, Detector=PEAK detector, Sweep time = auto .

9.4. Test Result

EUT: Car Multimedia Player
M/N: VX7022

Power: DC 12V
Test date: 2015-04-02 Test site: 3m Chamber Tested by: Tony Tang
Test mode: Tx Mode (Hopping On & No Hopping)
Pass
Note: 1. For emissions above 1GHz, if peak level comply with average limit, then the
average level is deemed to comply with average limit.
2. The frequency 2402MHz . 2441MHz and 2480MHz is fundamental frequency

which no limit, the limit on plots is automatically generated by the software,
it's not fundamental limit, we can't remove it.

E _r EST Technology Co., Ltd Report No. ESTE-R1504001 Page 76 of 105
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9.5. Test Data

120

110

70

50

30

10

Level (dBuVim)

Date: 2015-04-02

FCIT PART 154|| PEAK

FCC PARTN

L AV

2300 2310, 2330, 2350, 2370. 2390,

Frequency (MHz)

1# 366 chamhs r 335
: YERTICRL

-
3 BNT 1-185
FCC BART 15C F
Temp:23.6° ;8
Teny

Car Mylvimedia Flayer

e IV

ELE

+« VX022

GFSK TX 2402MEz (Wo Hepping)

2410

Ant cable Emp
Freg Factor Lozs Factor Resding Limizs Margin
(MAX) (B (dB) (dB) {dBEV) (dBu¥/m) (4B)
i 2342.33% 27.70 .58 34.22 3v.22 3T.26 36.74
2 2330,90 27.64 .62 H.15 37.34 37.41 35.52
3 24090.00 2T.61 .62 84.18 48.68 48.73 25.217
4 240Z2,.08 27.81 8,682 34.16 £5.85 2&.00 -12.00

ESL,
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120L2ve! (dBUV/m) Date: 2015-04-02
110
an| d
FCIC PART 15f] PEAK
70
CC PARHTAL AV
50|
30

10,

Y2300 2310, 2330, 2350, 2370, 2390, 2410
Frequency (MHz)
: 14 93&& chambaer Data nn. 'r 398
: 3m ANT 1-18G Ant. pol. : HORIZICHTAL
s+ FCT PRRI 15C PERE
? Jemp:23,6" ;Humi:5ei;Press:101.525Fa
3 Teny
3 Car Mulcimsdis Flayer
: IE 12V
VET0ZZ

: GFSH TX 2402MEz (Nc Bopping)

ang,

Freg. Factor Remsrk

(¥Hx) (d8/m)
z E.58 3 Peak
2 .82 71 Feak
3 .62 20.87 Fesk
e 8. 62 -13.75 Peak

+ Reading.
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120 Level (dBuVim) Date: 2015-04.02

J‘“\A I FCC PART 15C PEAK

70 I

FCC PART 15C AV

50

30

10]

2475 2478, 2480, 2482, 2484, 2486, 2488, 2490. 2492, 2494, 2496, 2498, 2500
Frequency (MHz)

Sige no. : 14 386 chambar Baca nn, 4 397
f EoR. +3m AT 1-18G Ant. poi. ¢ VEETICAL
+ FCT FART 15C FERK
Bav. / Ins. i Temp:23.6' 7Hunl;56%; Presa: 101.52kFa
Engineer + Teny
EOT : Car Multimedia Playex
Fower ¢ IC 127
M/H : ¥X7o022
Test Mode + GFSK T 2400MHz (Mo Hopping)
AL Cable ATD
Ire factor ‘Loas Factor Reading Iomita Margino Hemark
(MHz) (dB/m) (dB) (dB) {dBuY) (dBuV/mi {dB)
1 2450.00 27.3%E £.71 34.03 27.0% 74.00 =13.,38 Pazk
i 2483,.50 27.58 .71 34.03 37.24 74.00 3€.50 Peak
3 2431.,58 27,5% 8,73 34.03 3g,392 74,240 38.20 Feak

Enission Tavel= 2Zntenna Factor + Tabls logz - Amp Facter + Resding.
. The emission levels chat are 2048 below the official
limitc sre noT reported.

[T
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4apLeve! (@Buvim)

Date: 2015-04-02

110

L 1

FCLC PART 15C PEAK

70

FCC PART 15C AV

50

30

10

o P r\)l\;@’l—“,m_}-uq‘-l.hdwnﬂ-ﬂ;o

T2475 2478, 2480, 2482, 2484, 2486, 2488

Freguency (MHz)

2490,

2492, 2494, 2496, 2498, 2500

Fita na. 1lg : 398
Dis. AnE, ¥ 3w : HORIZOWTAL
Limig : B
Eov. / Ina, Temp:2
Engineer Tony
EUT : O
Foway i DT 12V
WH v VETO22
Teat MHode + GESK TX Q480MEz (Mo Borping)
AnL, Cable =i Emigsion
freq, Tactor Loas factor Reading i=vel Limics Margin Remarx
(¥Hz|  {(dB/m} (d4B) (dE) (dBaV) {8BuV/m) {Bavrm) {48}
1 24T9.80 27.5¢8 6.7 34.03 £6.43 T4.404 -12.413 Feak
2 2¢£3.50 27.58 8.71 34.03 37.58 74.00 38.44 Feax
3 2480.23 27.58 8.73 34,03 37.45 74.00 36.55 Pesk

Bemavia:r 1. anna Fscoor & Tkl

Emp Factor & Reading.

Emiasion Levels
2. The smisalon lave
Iimit 2re net Iepo

%
AD
oL

2 that

Ted.

are 2048 below

the official

ESL,

EST Technology Co., Ltd
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Level (dBuVim)

Date: 2015-04-02

120

80

FCLC PART 15()

PEAK

70

FCC PARTY

"

50

30

10

“2300 2310,

2350, 2370. 2380.

Frequency (MHz)

Size . no ) 18%.368 Shaxbar Data ac

Dis Ant t 3m ANT 1-18C Ant. pol. & VERTICAL
Limic + FOC ERRT 15C FERK

Env. Ins. i Temp:23.68" ;Humi:56%:;Frese: 101,32k

Engineer 1 Teny

EUT i Caxr Multimedia Pisyer

Zowarx !

WE H

{TX 24

oMEz (Mo Hopping)

2410

Ant.: Cakle
Fren Factor Los=
(MHz) (dB/mj (4]
.56
E. 62
£.62
.62

1 Level= Ant
The smission lewvels
BIE ROl Teport

AR Esisaion
Ffactor Heading isvral Iimite Margin
{dB} {dBuV) [dBuV/m) {dBuV/m) (dB)
4. 37.03
34. 37.02
4. 24,30
34. ~13.45

*a T -

enna Factor = Cabis Loas - Jag Factor + Reading.
that are 2048 below the official

ted.

EST Technology Co., Ltd
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Level (dBuV/im) Date: 2015-04-02

120,

110

ap) i T
I

FCC PART 15[jjPEAK

70

FCE PART, 15!;: AV

30

10

2300 2310, 2330. 2350, 2370, 2390, 2410
Frequency (MHzZ)

Sira mo. 3 Data no. + 240

Dix. AnT. Ant. pol. : BORIZOHTAL
Limig -
Env. / Izna. ¢ Temp:23.6';Hinet:56%;Prega:101.52kPs
Ecgineer %
EE "
Power ¥
MR ¢
Teat Mode E-DPSK TX 2402MEz (llo Hopping)
Ant. Cable Amp Emizaion
Fresg. Factor Loee Fsctor Resding Level Limita Margin Bemark
(M=) [4B =) 4B} (4B} [4BuT) |dBUV /) (AR /m) 4R}
1 27.73 6.56 34.23 31 37.82 74.00 36.38
2 27.64 6.62 34.19 36 26.75 Ta. 37.285
3 Z7.81 6.82 34.18 50 30.23 T <
= Z27.81 8,82 34,1E EE. ge.58 T4.99 -12.58&

Remark3: 1. Emiaaion Level= Intenns Fsctor + Csble Loss — Zmp Factor + Readiag.

2, The emissten levels that sre 2048 below the afficisl

linit are nct reported.
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12,,Level (dBuVim) Date: 2015-04-02

110

90 i 1

/N‘ FCC PART 150 PEAK

FCC PART 15C AV

70

50

30

10

2475 2478, 24B0. 2482, 2484, 2486, 2488, 2490, 2402, 2494, 2406, 2498, 2500
Frequency (MHz)

v 14 9&& Chembsr Data no, + 401
+ 3m  ANT 1-18G ant., pol. : JDRIZOWIAL
: FCC FART 15C PERK
4 Temp:23.,6";HuEii 56 Press;101.525Fa
3 Tooy
poCar Multimedia Flayer
v D1V
;. VXT022
y E-DPFSK IX 2450MEz (Nic Hoppinog)
Ant Csble Amp Exissaiog
Freq, Factor Loa= Factor HReadinag Level Lirics Margin Remarik
(MHzy  (dB/m) (dB) (dB) {dBuV) (dBuV/m) {dBuV/m) (dE)
i 2480.13 27,58 6.71 34.03 £7.94 BE.24 T4.00 ~14.20 Feak
Fi d483.50 2I7.58 e.71 34.03 37.47 37.33 T4.00 3867 Eeak
3 24E3.50 2Z7.58 B.73 34.03 36,62 38,845 74.00 37.08 Beak

Bamarks: 1, Emisajsn Tavel= Dacanns Factors + C2ile ITeoass - IZmp Facpor + Reading,
2. The emiasisn levels that gre 2048 belsw the official
1imit are not reported.
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ﬂﬁlevﬂ {dBuv/m) Date: 2015-04-02

110,

90| f 1

/“V\ FCC PART 15€ PEAK

FCC PART 15C AV

70

50)

30)

n2475 2478, 2480, 2482, 2484, 2486, 2488, 2400, 2492, 2494, 2496, 2498, 2500

Frequency (MHZ)
t 1# 988 chambar Data no.
3. 3m: CANT 1-1EG Anc. pel.
- FOO PART ISCT FERK
v Tempt 23, 6" jHumEt s 563 Presar10l, 52kPs
 Tony
{ Car Multiwm—gis Flayar
Hepping)
AT, Cable Arp Eindasion
Treg. Faccor Loss= Faccer Heading Zevel Timite ¥argin Remark
[¥EHz) {dB/m) (dB) {4B) {dBuV) (dBuV,/m) {dBuV/m) (dE)
1 .71 34, B7.34 g7.60 74,00 Feak
2 .71 34 3&.73 36,495 T4.00 Feak
k| 6.73 2a 37.1a a7.38 T4.00 Esak
Femarka: 1. Tmiasion Level= Znrenps Facter + Cakble Ioas - Zmp Factor
2. The emizaion levels vhat are 20dB below the official
limit are aot repoarted.
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1201,8\.!&1 (dBuVim)

Date: 2015-04-02

110

90

4

FCC PART 15

70

FCC PART 15C Al

50

30
10
0
2300 2310. 2350. 2370. 2390, 2410
Fregquency (MHz)
VERTICAL
Ant, Exiggion
Frag, Factor Rezding evel Limica Yargin Bemark
Mz} (AB/m)  (dBj (AR (dRIV/m) (B /m) (4B}
1 27,70 6.58 o2 32,31 38,35 T4.00 34.65 Bezk
2 27,64 6,62 ! 38 ! 74,00 325,58 Peak
3 27,681 6.62 - T4.00 55,02 Feak
4 27.81 6.64 1 74,00 -12.18 Fmay
Remarks: 1. Tmisaion Level= REncenna Factor .+ Cable Zoas — Zop Fector + Resding,
2. The smigsicn levels that are 204B below the pfficisl
limit are not reporrved.
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120 Level (dBuVim) Date; 2015-04-02

110

FCC PART 15

70

FCC PART §5¢ AV

50

30

10

2300 2310, 2330. 2350. 2370, 2390. 2410
Frequency (MHz)

Site no, i 1# 36 chamher DBsza ne, 3 3EE
s, / Ant. 3w ANT 1-1I3G &nt. pol. @ HORIZONTAL
Iimit : ¥CCT BART 15C EFERK
Env. / Ina. Bumi : 56%Freas:101.52kFa
Engineer
EOT Car Myitimerdia Flapar
Power
M/H
Teat Mode ! GFSK TX Z4c2MHz (Hopping Om)
Cabls Amp Emizsion
frag. Loss Tector Eeading Iavel Limits Ysrgin Remark
(MHz] (d8) {dB) (dBaV) [dBuVm) {dPuV/m) {dB)
1 23%47.62 27.70 .58 34.22 33.29 353.33 34.67 Peak
2 £380.00 27.84 E. &2 34.15 3T7.30 37.37 36.63 Feak
3 2400.00- 27,81 6.82 34.18 al.la 40.18 7 33.81 Eesk
4 2403.85 27.61 &.64 34.1%2 Se.74 SH.E1 T4,0G -12.81 Fasi

Remarks: Emis=aion Level= Antenna
The emisgion levels that
iimit are not reporced.
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120 Level (dBUVim] Date: 2015-04-02

110

90 1

1”“&”“ FCC PART 15C PEAK
?u]j v -

FCC PART 15C AV

30

10

2475 2478, 2480, 2482, 2484, 2496, 2488. 2490, 2492, 2494, 2496, 2498, 2500
Frequency (MHz)

Bine no. H 1 389
Pig. [ Ang. + HORTZONTRL
Limit i
Env, Ins, 3 £%;Pzega:101,52%k0:
Engineer '
EUT i Car Mulvimedis Flayer
Fower - DE 1V
H/N v WET022
Test Mode + GESE TX 24E80MHz (Bopping On)
AST. Cakle Amp Emigaiot
Fred. Facteor Loas Facter Resding Level Limita Msrgin Eemsrk
{MEZ) {d8/m) {d=) {dE) {dBa¥) {AEuY /m) {dBoV fm) (d=)
i 2477.95 27.5E 6.7T1 24.03 EE.T2 86.98 T4.00 =i2,98 Peak
2 2483:50 27.58 6.T1 34.03 3T7.9E 3c.24 T4.00 35.76 Peak
3 2430.45 27.58 6.73 34.03 37.61 38.09 T4.00 35,91 Peak
Remariks: 1, Pmisainn Teyval= Entenns Facter + Cable Loaa - hmp Factor + Resding.
2, Ths emizaion levels chat zre 204E beleow the officizl

limic ale nov reported.
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120

Level (dBuVim)

Date: 2015-04-02

110

go| |

|/

FCC PART 15C PEAK

i

LA
YT

FCC PART 15C AV

50

30

2478, 2480,

2482, 2484,

2486, 2488,

2490, 2402, 2494, 2406,

Frequency (MHz)

2493, 2500

51 + 14 986 chamber Data no, 3 330
B :3m AT 1-1E8G Ant. pol. @ VEETICAL
L + FCOC PART 15C FERE
Eav., / Ina, i Tempi23,6";Humi:56%:Fresa:10]1.52kFs
Enginesez : Teny
Eui : Car Molcimedia Flayer
B - - '-_I' :T]’
M/ V02
Teat Mode s+ GFSK TX 2420MEz (Hopping On)
Anz Csble Amp Emigsicn
freg. facter oz 1| Factor EReading Level Limics Margin Remark
|MHz) [dB/m}) (dB) [4B) [dBuV) [dBuV/m)
i 2476.85 27.3% 6.71 31.08 58.493 29.1% Peak
2 2423,50 27.58 6.71 34.03 37.2% 37 .47 Feak
3 2499.,28 27.5%8 8,73 234.03 37.€8 37.23 FEaK
Remarisx: 1. Emission Lavel= Antenna Factor 4+ Caple Loss — is
2. The asion Ievels that sre 2048 below the pfficial

1imic sre nog feported.
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120 Level (dBuY/im) Date; 2015.04.02

110

a0

FCC PART 15 w

FCC PART 1BC AV

70

50

e s T T e AV . ot e 7, MMMMM

30

10

G23I}Il'i 2310, 2330. 2350. 2370, 2390. 2410
Freguency (MHz)

+ 1% 966 chamber Data no. $ 8391
4 3m  ART l-1E8 Ent, peol, : VERT
L + FCC PART I5C FERK
Env. Ins. s Temps23,0":Bomi:ned: Freas:101.52kFs
Zngineer s Tony

Car Muitimed:iz Flayer

- :_: ]
=
T

iMBz (Bepping On)

k=T Cakle Emp Emiasico
Freq. Facter  Lo=s Fsetor HBesding Level Li Margin Bem=rk
(MEz) (dB/m) (dB) (dE) (dBuV) (dB)
13 2334.65 27.73 £ .56 34.23 33.12 34.E2 Er
2 2330.00 27. 6.61 34.1%8 37.53 36.34 Peak
3 Z400,00 27.€ 6. €2 343.1¢ 38.64 35,31 Pesk
4 2402,08 27,61 g,62 34,18 B5.395 -11.E0 Emak

Remarks: 1, Emisaion Jeyel~ Antenns Factor 4+ Cakle Loss - Amp Factor + Reading.
The emisgalon levels that are 20dB below the official
limit Bre not reporied.
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120 Leval (dBuvim) Date: 2015-04-02

110

80

i

FCC PART 15W

L T

70

FCC PART A5 AV

50

10

2300 2310. 2330. 2350, 2370, 2390. 2410
Frequency (MHz)

Sice ma. + 14 36€ chambar Data oo, 2 382
Bis. AnT ! 3: ANT 1-18G ant. pol, @ HORIZONWTAL
Limiz FCT ‘BART 15C PERH
Env. / Ins, i Texpi23.06' jHumli56%;Fress: 101,52k
Engineer 1 Tony
EUT 1 Car Muylcimediz Flayer
Towar P DC 12y
L 1 VKTo22
Teat Mode + 2-DPSKH TX Z402dHz ({Hopping Om)
Ant., Cable Anp
fred, Factor logs Faoczeor Resding Limit= Margin Remsrk
MEz) (d8/m) ({dB) (4B} [BuV) (dBuv/m} (48)
3 2375.02 -27.864 .60 3 5 33.98 40.43 33.97 Feak
2 2330.00 27.84 .67 34.139 37.82 37.8% 38.11 Eeak
3 2400.00 Z7.&1 E.EeZ Jé.18 41.81 4l1.88& 2Z.14 Feslk
< 24063.85 27,61 G.64 34.18 85.46 85.58 -11.53 Beak
Remarks: 1, Emizalon Leval= Antenna Facto fable Iazs — 2mp Factor + Readiagd.

1 atial =
2. The emizsion levels that are 2048 below the olficiasl

iimic ‘are net reperied.
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120 Level (dBuUVim) Date: 2015-04-02
110
a0 1
FCC PART 15C PEAK
T0
ﬂ FCC PART 15C AV
50
P 3
o R e ¥
30
10
024?5 2478, 2480, 2482, 2484, 2486, 2488, 2400, 2492, 2494, 2496, 2498, 2500
Frequency (MHz)
: ! 1# 98€ chamber Bacta np. - 333
Znt s I ANT 1-18G AZnt., pol. & HORTZCHTAL
+ ¥CT PART 15C FERK
¢ Ins. Temp:23.¢€' ;Bumd :56%; Freastlll.52kFa
Enginser Tony
EOT Flayer
Tower
M
Teat Mode K TX 24g0MH:z {Ropping Om)
cable et Exiagitn
Freq I=ss Factor BReading level Limit= Margin Femsark
(MHZ)Y (d2) 1dB] {dBu™) [dBuY/m {dBuV/m) {dB)
-12.71 Peak
38,48 Fesk
34.77 Fesk
+ Heading,
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120 Level (dBuV/m)

Date: 2015-04-02

110

80 9

FCC PART 15C PEAK

70

FCC PART 15C AV

50

30

2478, 2480. 2482, 2484,

2486.

2488. 2490, 2492, 2494, 2496, 2498, 2500

Frequency (MHz)

Site no. - 18986 chamber ATE 70 254
Dim.  Apt T 3m ANT 1-=1BG Ant. pel. @ VERTICRL
Limit 1 FCC PRRT 15C BERK
Eov, Ins Temp:23.6' ;Huei 1583 Freas;101.52kP2
Engineer s Tony
ftiyg car Maolrtimerdis Flayer
Tower 3 DT 13V
W/h e VXTG22
Teat Mode £-DFSK Tk 2420EE:z (Hopping On)
Ant. Cable Amp Emiasien
¥resg, Factor Loaa Factor Reading Leysl Limits Mergin Remark
[MEz) (dB/m) (d4B) [£-123] {dBavy (dBZV/im) { By /m) (4B}
i 2476,75 27.5E 6,71 34.06 E5.78 g6.02 T4, 0 -12,02 Feak
2 2483.50 27.5% B.71 34.03 38.25 32.51 Td. 00 35.48 Feak
3 £490%.30 27.58 6.73 34,03 38.63 JE.5L T4.00 35.09 Eegk
Remarks: 1, Emission Level= Entenna Factor + Cable Loas - Amp FaCcTor -+ Reading.
2, The smisgaisn 1evels thet &re 20d4B beloy the officisl
limdir s n repaorted.
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10. ANTENNA REQUIREMENTS

10.1.Limit

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2.Result

The antennas used for this product are internal antenna and that no antenna other than that
furnished by the responsible party shall be used with the device, the maximum peak gain
of the transmit antenna is only 0 dBi.
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11. TEST SETUP PHOTO
Radiated Test (30-1000 MHz)

Radiated Test (1000-25000 MHz)
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12.PHOTOS OF EUT

External Photos
M/N: VX7022
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External Photos
M/N: VX7022
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EST Technology Co., Ltd

External Photos
M/N: VX7022

e LT LT LT LTI
T T T T

Report No. ESTE-R1504001

Page 97 of 105



FCC ID: VIP-VX7022

External Photos
M/N: VX7022

C R
BRORERRERERRRRRARARRAAANANANANY
”' Hetrison Vs & mrews Baliod madsdation. “‘
: l'll Qb clrae v o o st sk e ) A4
a1}

mn f: Eﬁ

(LU

Vewewwew

TVevVwewwew

EST Technology Co., Ltd

Report No. ESTE-R1504001

Page 98 of 105



FCC ID: VIP-VX7022

Internal Photos
M/N: VX7022
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Internal Photos
M/N: VX7022
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Internal Photos
M/N: VX7022
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Internal Photos
M/N: VX7022
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Internal Photos
M/N: VX7022
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Internal Photos
M/N: VX7022
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Internal Photos
M/: V' X7022
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